JK-58420J/B

7= an {5 A % BA B &= an = 14 & A
Manual book & parts book




NI

B
PARTS BOOK




E{5F1FA/Parts Book

AFUREBIEE/MACHING DOGY vvrreeseererssssresssssnesssssnsssssesssssssss s ssssess s 1
B. AR /UppPer Shaft MECh@nism: - wseeressesescssmessssssesssssesssssensssse 3
C1 5250304 /Needle bar rocking mechanism(58420), 58720J) - 5
C2 5T H1ENERME/Needle bar rocking mechanism(58450J), 58750J) - 7
D15t F1J#aER{4/Needle bar flip-up mechanism(58450J), 58750J) - 9
St HJieERMS/Parts for pneumatic needle bar switching(58450J), 58750J):- 11

E.JREBIERE/Presser fOOt MECh@NiSM - - wwwsssssssssrssssssssssssssssssssssssssssssssssses 13
F3EATERME /Feed MECNANISM:-+wwwrrsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssns 15
G AR /Feed shaft MEChANISM: - wwwrrrrrsssssssssssssssssssssssssssssssssssssssssssssens 19
HEHRTEBEE/GAUGE PATLS -eveeesereessssmessssssesssssssssssoss s s 21
| TAER(H/Lower shaft MEChanism e eeerereeiseiiseeiseisecissesieeisennns 21
)1 KEt8ERH/Rotary hook mechanism(580m0B)-wssssssssssssssssssssseees 23
J2 ﬁﬁ AﬁB1¢/Rotary hOOk meChanlsm(SSDDOJ) ......................................... 27
K AR R/ LUDFICALION wrevvessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssns 31
LERLEERH/Thread MEChAniSm wwwesssssssssssssssssssssssissssssssssssssssssssssssssssssss 35
N 352E2R8(H/Bobbin Winder MeChaniSim « s rresssssssssseeeesessssssssssssssssssssnnns 37
O30t /Thread trimmer MEChaniSm: -  w-sssserreessssssssssssssssssssssssssnnns 39
P ATEEERIE/Thread Wiper MEChaniSm: - mrrcssmsssssssnesssssssnssesssenee 43

Q.BISEERIE/QUICK revVerse MECh@NISM « rrrsssssssssssssssssssssssssssssssssssssssess 45
R.EBHSHE=EB4/Motor and Electronic control box mechanis «wweeeeeee 47

S BISEFFHE 5 ER(H/Quick reverse switch mechanisme - ssssssssssees 49
T ESEAERIZBE/AULO [ifter COMPONENTS - mwwwressmrersessssssessssnesssssnnssscse 51

SoNE iS4/ Accessories for pneumatic needle bar switching device-53
Z B/ ACCESSOIIES wrvvvvsssssssssnmsrssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 55
EHAI£EF(4/Gauge parts list ( 58420J/58720)/58450J/58750B ) --wweeeeee 57

FHUBEFH/Gauge parts list ( 58420)/58720)/58450)/58750 ) -wesevevees 58



A.

/Machine body



10095
线条


ANURESH/Machine body

rT:E Paﬁﬁo. Rii{: ﬁo. SR Name of parts jé;E AZ;S s
1 13526005 140063001 |FiEEE Dowel pin 2 2 58000)
13526005 140063001  [F1&tH Dowel pin 1 1 58010J0B
2 12926002 SA3924001 |ENrsH Positioning pin 1 1
3 12922001 SA2929001 [REZZE 12.5 Rubber cap,12.5 2 2
4 30137001 [l Plate with trademark 1 1
5 304030 EfR Face plate 1 1 58420/58720
304031 [ Face plate 1 1 58450/58750
6 504032 062501416 [#2£T M5x14 Screw,pan M5x14 2 2
7 S04032 062501416  [t2£] M5x14 Screw,pan M5x14 3 3 58000)
8 S04028 062501216 [42£T M5x12 Screw,pan M5x12 3 3 58010108
9 504021 I25TM4 x4 Screw M4x4 2 2
10 13812007 & Buckle 2 2
13812007 - Buckle 1 1 580008
11 304032 aEtR Rear cover 1 1 58000)
304258 EEx Rear cover 1 1 580008
12 12922001 SA2929001 [REZZE 12.5 Rubber cap,12.5 3 3
13 12922001 SA2929001 |#REZZE 12.5 Rubber cap,12.5 1 1 58420/58720
14 S04028 062500816 [#2£T M5x8 Screw,pan M5x8 2 2 58450/58750
15 129530002 | SA2445101 |[MP4E S Bed leg,S 1 1
16 129530001 SA2444101 |BAE L Bed leg,L 1 1
17 1231500100 FoiEtReB Slide plate,L assy 1 1 58000J
12915005 SA2447001 |ZIEREBA Slide plate,L assy 1 1 58010108
18 12911001 SA2479001 HEIRE Bobbin window 1 1
19 1231500200 aERAN Slide plate,R assy 1 1 58000)
12915006 | SA2449001 |fE#EtReBIt Slide plate,R assy 1 1 58010108
20 12911001 SA2479001 IEIRE Bobbin window 1 1
21 1231500300 BUHEIRZAH Slide plate f assy 1 1 58000J
1291500300 | S36663051 |BuHEtRZAM Slide plate f assy 1 1 58010J0B
22 129515001 $34438051 |#RETSM1/8"x40 L=4 Screw,flat SM1/8" x40 L=4 4 4
23 129517001 IRETSM13/64"x32 L=4 |[Screw,flat SM13/64"x32 L=4 1 1
24 12928008 B Washer,plain 1 1 58o00B
25 12922001 SA2929001 [#EZZE 12.5 Rubber cap,12.5 1 1
26 12923030 112753001  [iES Felt 1 1
27 11237003 DIHRES Oil label 2 2
28 12922001 SA2929001 [t&EZZE 12.5 Rubber cap,12.5 1 1




B. /Upper shaft mechanism

(s 131 132 133

g g et
1 &g@ ‘ JI
L=




B._E4ER 4/ Upper shaft mechanism

Fs

“"s

%S

e Amt.

No. Part No. Ref.Part No. RS Name of parts oo3 | oob it
1 112302001 3h Upper shaft 1 1
2 112904001 SA4089001  [HKELATRRIA Thread takeup crank 1 1 58420/58720
12904006 SA4373001 PRERATHIA Thread takeup crank 1 1 58450/58750
3 |B04022 $25234001 BR4m# 600427 Ball bearing,600477 1 1
4 |B10002 $38707001 BRim# 6004ZZNR Ball bearing,6004ZZNR 1 1
5 [12926201 SA6166001 AT Crankshaft,NBAR 1 1
6 12923050 A% 2.5 L=60 Wick, 2.5 L=60 0.06 | 0.06
7 |11626003 113014000 LS Wick cap 1 1
8 |S10017 $25260001 EE125T M6x0.75 L=5 |screw M6x0.75 L=5 2 2
9 {12308001 LRERIOIRENES Bobbin winder driving wheel 1 1
10 [S10019 ETEIRE] M6x6 Set screw,socket(ftjM6x6 2 2
1 [129S30005 $25235001 125 M8x6 Screw M8x6 1 1
12 |S09017 $25236001 H2ET M6x0.75 L=10 screw M6x0.75 L=10 1 1
13-1 {12938003 HeLess Hinge Pin For Thread Take Up Lever 1 1
13-2 (12938002 SA2861001 PREAT ST Ik Thread takeup s-shaft unit 1 1
13-3 112921002 R mEL=200 Oil tube,L=200 02 |02
13-4 112923018 JHE L=550 Wick, L=550 0.55[ 0.55
13-5 120123021 JHEE L=30 Wick, L=30 0.03 | 0.03
14-1 112938006 SA2935101 PERAT-3 Thread takeup lever assy,s3 1 58420-003
12938007 SA2936101  |Hk&etT-5 Thread takeup lever assy,s5 1 1 | 58420-005/58450
12938202 SA2937101 PERAT-7 Thread takeup lever assy,s7 1 1 58720/58750
14-2 112923031 JHZk 4x4 L=40 Wick,4x4 L=40 1 1
14-3 129220715 EES Rubber cap 1 1
15-1 |11626004 $13160001 PR Ttakeup slide block assy,2 1 1
15-2 112923012 B L=17 Wick, L=17 1 1
15-3 12926016 %S4 Wick capp4 1 1
16 |B04021 076023800  [REKGHH 60/222Z Ball bearing,radial 60/2277 1 1
17 112908002 SA2748001 HERERE Ball bearing bush 1 1
18 S10018 $23651001 EEIRETMEx0.75 L=6 |Screw M6x0.75 L=6 2 2
19 12935002 SA2720001  |EIEHCUSTRA Timing pulley assy,U ST 1 1
20 [S10018 $23651001 EEREIME%0.75 L=6 |[screw M6x0.75 L=6 2 2
21 (12303002 THERENE Ball bearing bush 1 1
22 [S10018 $23651001 EEREIME%0.75 L=6 |[screw M6x0.75 L=6 2 2
23 |B10009 $38710001 B4 6204ZZNR Ball bearing,6204ZZNR 1 1
24 1930000447 Fi Pully 1 1
25 [S10019 1257 M6%6 Set screw,socket(ftyM6x6 2 2
27 112935003 SA2463001 EEZSEH Timing belt 1 1
28 1510024 012061036 1RET M6x10 Set screw,socket(ftyM6x10 2 2
29 [12312012 SA2469001  |BkE&EATRRINE Thread takeup lever cover 1 1
30 [S04028 062500816 $2£T M5x8 Screw,pan M5x8 2 2
31 112912005 SA4537001  |BraE Dust cover 1 1
32 |1231201800 |SA3058101 ERER Shelter plate 1 1 58420/58720
112312020 SA4376101  |iEHsHR Shelter plate 1 1 58450/58750
33 (12923001 SA3065001 SHES Felt 1 1
34 [12912006 SA3059101  |iEstsz Az Holder,shelter plate 1 1
35 [S04028 062500816 $2£T M5x8 Screw,pan M5x8 1 1




C1 5t HEaERME/Needle bar rocking mechanism(58420, 58720)

#
_x\ _.ﬂ &
\ e
|
S
| @ ™
4\% " \
N e \
v o
% S ../
L] X
O \ %
\ S ASE N,
G
o '} V
-~ A =
= v | .
S
TRt
P T
i =)
—=\E]
].HL._ o 7




C1 5 HZ6nE04/Needle bar rocking mechanism(58420, 58720)

= H= 2EHS e . HE Amt. .
No. Part No. Ref.Part No. FEHEHR Name of parts oo3 | oob s
1 [1290200200 |SA4124301 FHTERNEhR A Needle bar rocker shaft assy 1 1
2 (1290100100 |SA3854001  |$tHF&BEHE Needle bar base assy 1 1
3 112909001 SA2474201 AiETuE Slide block slider 1 1
4 1S05058 018401036 I2ETM4%10 Screw,pan M4x10 2 2
5 112902003 SA2475101 T Needle bar 1 1
6 (12905002 SA3710001  |§T#Fi846 Needle bar clamp 1 1
7 129530021 062350816 125TM3.5%8 Screw,pan M3.5x8 1 1
8 12923023 JHEE 2.5x4.5 =40 Wick,2.5x4.5 =40 1 1
9 112905003 SA3711101 EHATHRFESRT Crank rod,nbar Slide 1 1
10 112909002 SA3712001 BEPE block Needle bearing 1 1
1 [12924001 SA2482001 TREHHR Case 1 1
12112903001 SA2483001 |HERE Washer,plain Cap,nbar 1 1
13112928015 SA2484001 HE Flat support,U 1 1
14112923002 148394000 FHTE Screw,pan M5x6 Flat 1 1
15 112912007 SA4007001 JHES 372520 support,D Wick,L =200 1 1
16 |S04030 062500616 I2ETM5 %6 1 1
17112912008 SA3848001 RS 328D 1 1
18 112923021 S07465000 HEE L=200 1 1
19 112923003 SA3852001 SHES Flat 1 1
20 [12908003 SA2485001 ] Set screw collar 2 2
21 |S10063 BEE825T M6%0.75 L=5 [Set screw,socket(ft)M6x5 L=5 4 4
22 112903002 SA2486101 1Z5DHER Bush,R 1 1
23 1504028 062500816 PRETM5%8 Screw,pan M5x8 1 1
24 1504031 062061616 I2ETM6Ex 16 Screw,pan M6x16 1 1
25 (1290501500 FHHERDR Needle bar rocker lever assy 1 1
26 |12905004 SA2489001  |$TFHZEENEM Needle bar rocker lever 1 1
27 |S05240 018062032 124M6x20 Bolt,socket M6x20 1 1
28 120128033 118735002 HE Washer 1 1
29 (12905005 SA2490101 FHTERNT Rocker link,NBAR 1 1
30 [S04034 523460001 IRETME X5 Screw,pan M6x5 2 2
31 112926005 SA4117001 ERNTEMP Link shaft,NBAR rocker P 1 1
32 |S10019 012060636 25T M6x6 Set screw,socket(ftyM6x6 2 2
33 |12903003 SA4118001 1EHTHEP Zigzag link bush,P 1 1
34 [S05016 018062532 A7 FIEEMEx 25 Bolt,socket M6x25 1 1
35 [12928002 SA2493001  [HE Washer,plain 2 2
36 (12901010 SA2494001  |EHHIZEENE Needle bar rock arm 1 1
37 |S05240 018062032 124M6x20 Bolt,socket M6x20 1 1




B{4/Needle bar rocking mechanism(58450, 58750)

kv
[=]

C2 3HHE




C2 5T HE8NERME/Needle bar rocking mechanism(58450, 58750)

Fs “= SEHS . . HE Amt. PR
No. Part No. Ref.Part No. SRMFEIR Name of parts oo3 | omb SES
1 [1290201400 [SA4377001 SHHZEENtAB Needle bar rocker shaft ass 1 1
2 11290100600 |SA4378001 HTaHEHE Needle bar base assy 1 1
3 112909001 SA2474201 e Slide block slider 1 1
4 |S05058 018401036 125TM4x10 Bolt socket M4x10 2 2
5 112902015 SA4382001 SHFFAREL Needle bar assy,L 1 1
6 [12902016 SA4385001 EFFZEMAR Needle bar assy,R 1 1
7 [12902017 SA4387001 ETTHEE A Needlee bar clamp ass 1 1
8 [11726003 149604001 H 1.5x5.8 Pin 1.5x5.8 2 2
9 [12927019 149605001 EoRIETEE Spring,clutch lever 2 2
10 |11726004 149827001 t5 2x15.8 Pin 2x15.8 1 1
11 12912102 S34561101 1ERAER L Clutch stopper,L 1 1
12 112912066 S34562101 1ERAER R Clutch stopper,R 1 1
13 [11726005 149608001 B 2x17.8 Pin 2x17.8 1 1
4 [11727002 112609007 iR\ o Spring l 7
15 112912067 SA4391001 SpEE LR Spring holding 1 1
16 12953029 062260316 125TM2.6%3 Screw,pan M2.6x3 2 2
17 11726006 149610001 = Pin 1 1
18 [11727003 149611101 BEHEEE Spring,release pin 1 1
19 112901009 SA4392001 BoEs Pin cover 1 1
20 [129S30030 062260516 125TM2.6x5 Screw,pan M2.6x5 1 1
21 112912068 SA4389101 ELEEIEMAG Clutch lever ass 2 2
22 12912070 SA4395001  |@iBtrEmil Slide block guide plate 1 1
23 112909013 S07575000 JEHRIAE Slide block ass 1 1
24 112912071 SA4583001  |5tHFEfL Stopper,Nbar 2 2
25 [11727004 149622001 ST LERNEEREE Spring,Nbar stopper 2 2
26 12912072 SA4396001  |s#EE= Spring cover 1 1
27 1504016 060350616 125TM3.5x6 Screw bind M3.5x6 1 1
28 (12912073 SA4397001  [§HFFEfiR Rotate stopper,NBar 2 2
29 1129520005 SA4398001 125TSM3.5 Screw SM3.5 2 2
30 [S04016 060350616 125TM3.5x6 Screw bind M3.5x6 2 2
31 |W01001 SA4399001 HE Washer,plane 2 2
32 129530021 062350816 125TM3.5%x8 Screw pan M3.5x8 1 1
33 112923021 112728001 HEE 2x2 L=50 Wick,2x2 L=50 1 1
34 12905016 SA4393001  [§H+TREMEIZEFT Crank rod,Nbar 1 1
35 112909010 SA4394001 AR Slide block 1 1
36 (12912074 SA4401001 TS TS ZED Felt support,D 1 1
37 1504016 062350616 125TM3.5x6 Screw bind M3.5x6 2 2
38 [12923027 SA4400001 SHES Felt 1 1
39 110123002 107155001 FHTLERE Felt 2 2
40 [12912101 SA5155001 JHES ESRZRU Felt support,U 1 1
41 12923029 SA5237101 SHES Felt 2 2
42 [S04041 062350516 125TM3.5%x5 Screw pan M3.5x5 1 1
43 [S10025 014080831 ZFIRE] M8x8 Set screw,socket(CP)M8x8 4 4
44 112928021 154567000 #5653 Spacer,5.3 2 2
45 112908003 SA2485001 B Set screw collar 1 1
46 [S10063 ElEiEET M6X0.75 L=5 |Set screw,socket(f)M6x5 L=5 2 2
47 12903002 SA2486101 1ZniHIHER Bush,R 1 1
48 1504031 062061616 125TM6x16 Screw pan M6x16 1 1
49 11290501500 FHHERDAA Needle bar rocker lever ass 1 1

49-1 112905004 SA2489001 FHTHZEEMER Needle bar rocker lever assy 1 1
50 [S05240 124EM6x20 Bolt socket M6x20 1 1
51 [20128033 118735002 6 Washer 1 1
52 112905005 SA2490101 SHTHERDFE Rocker link,NBar 1 1
53 |S04034 $23460001 125TM6x5 Screw pan M6x5 2 2
54 112926005 SA4117001 EEDAFERP Link shaft,Nbar rocker P 1 1
55 [S10019 012060636 1257 M6x6 Set screw,socket(f)M6x6 2 2
56 112903003 SA4118001 ZTHEP Zigzag link bush,P 1 1
57 1S05016 018062532 12FEM6x25 Bolt socket M6x25 1 1
58 112928002 SA2493001 B Washer,plain 2 2
59 [12901010 SA2494001  [§HFHZEzEE Needle bar rock arm 1 1
60 [S05240 018062032 124EM6x 20 Bolt socket M6x20 1 1
61 (12903018 SA5332001 WEL Bush,L 1 1
62 112923018 S48204000 SH#4x4 =150 Wick,4x4 =150 1 1
63 115523001 JHES 1 1




D1.£+#F1#aER{4/Needle bar flip-up mechanism(58450, 58750)




D1.&r#FJ1aER 4/ Needle bar flip-up mechanism(58450J,58750))

Fs "s SEMHS — . #H=E Amt. .
No. Part No. Ref.Part No. FAHEI Name of parts oo3 | oob &t
1 1233000800 e Needle bar reset solenoid 1 1 -olo
2 12327005 M E(5EE solenoid reset spring 1 1 -olo
3 HO5011 EivEE] S Retaining ring,9 1 1 -olo
4 12330009 FRAZFR ALK AT Solenoid core 1 1 -olo
5 120511010 HOENE Pin 1 1 -olo
6 12347001 A4 Magnet 2 2 -olo
l 504021 EEREIM4 x4 Set screw M4 x4 1 1 -olo
8 12312024 EDEER Reset connector 1 1 -olo
9 12312017 B Holder plate cover 1 1 -olo
10 S04032 062501016 [#2ETM5x14 Screw pan M5x14 2 2
11 12312018 ETREH Indication plate assy 1 1 -olo
12 207511011 EEIREIM4 x5 Set screw M4 x5 4 4 -olo
13 12312019 EUBHSLER Solenoid mounting plate 1 1 -olo
14 123520001 RIRETM4 Shoulder screw,M4 2 2
15 12312021 JER Push lever 1 1 -olo
16 12312022 JEFR Plate,push lever 1 1 -olo
17 S04041 062350516 [4R£] M3.5x5 Screw pan M3.5x5 2 2
18 12922004 104833001 |#E7%E4.3 Rubber cap,4.3 2 2
19 | 1231202000 EAT AL Stop lever shaft assy 1 1 -olo
1291206000 | SA4406001 |EfiFimeBt Stop lever shaft assy 1 1
20 1172901 047301842 |58EEEAW3x18 Pin spring roll AW3x18 1 1
21 123530004 SA4408001 [124£L Stud,L 1 1
22 123530005 SA4409001 |184&S Stud,S 1 1
23 | 12912061 SAAATTION | DiRdE R Flipup holder plate T | 1
24 $18964001 |YIHAIERITRES Label 1 1
25 504028 062500816 [#2£TM5x8 Screw pan M5x8 2 2
26 12903016 SA4412001 |iESEEE Ball guide bush 1 1
27 12927022 150820001 |38 Spring 1 1
28 11724001 071063550 |3MEK1/4 Bearing ball 1 1
29 12304001 SA4413001 |4 Arm,lever shaft 1 1
30 505004 062501416 [#2¥TM5x14 Screw pan M5x14 1 1
31 123520002 SA5588001 |t2¥TM4 Shoulder screw,M4 1 1
32 11727007 SA4414001 [3EE Spring 2 2
33 12312006 SA4415001 | /8%hZe Slide shaft bracket 1 1
34 504028 062500816 [#2£TM5x8 Screw pan M5x8 2 2
35 12312007 S07588101  |/8zhif Slide shaft 1 1
36 12312008 SA4416001 [S728HR Support plate,slide shaft 1 1
37 | 12927018 | 149863001 |2 Spring,plate R
38 12303003 SA4417001 | X Set screw collar 3 3
39 $10007 014400432 [ZE125TM4x4 Set screw,socket(CP)M4 x4 5 5
40 123511004 SA4418001 | S a)iRE] Guide screw 1 1
41 413511009 [EEIREIM4 x5 Set screw M4 x5 2 2 -olo
42 12311010 RRRIHEIN LR Solenoid mounting plate 1 1 -olo
43 12312002 SA4402001 |$E7~iREE1HE Indication plate assy 1 1
44 12922004 104833001 |#REZEE4.3 Rubber cap,4.3 2 2
45 12312003 SA5336001 [3E~ikaE Holder plate cover 1 1
46 S04032 062501016 [#2£TM5x14 Screw pan M5x14 2 2
47 12312004 SA4404001 |/EH Push lever 1 1
48 123520001 SA4441001 [ERIZETM4 Shoulder screw,M4 2 2
49 12912059 SA4405001 |E+FHk Plate,push lever 1 1
50 504041 062350516 [42R£] M3.5x5 Screw pan M3.5x5 2 2
51 12927017 SA5333001 |38 Spring 1 1
52 12330010 ERIE R Hall sensor 1 1 -olo
53 S04021 ElEtREIM4 x4 Set screw M4 x4 1 1 -olo
54 12312023 EREREETEIR Hall sensor mounting plate 1 1 -olo
55 417515006 EIEIZEIM4x5 Set screw M4 x5 2 2 -olo
56 11211005 eFlm1.9x150 Cable band1.9x150 3 3 -olo

10




D2 SENEHHF#ER{4/Parts for pneumatic needle bar switching(58450J), 58750))

11



D2 S s A)#ERMA/Parts for pneumatic needle bar switching(58450J, 58750))

FE| #s [T s g8 At | &3
No. Part No. Re,iPart TERHZFR Name of parts — T oot
1 |112345003 HEVSHEICUIB16-9DM [ mini cylinder CUJB16-9DM 1 1 -020
2 185545002 HEESLKQ2504-M3G [tube connector KQ2504-M3G 2 2 -020
3 185245106 FESE(E4x1000) green tube (4 x 1000) 1 1 -020
2 185245107 B2 (p4x1000)  |pink tube (o4 x 1000) f [ 020
5 505970 I2E] M4x20 Screw pan M4x20 2 2 -020
6 |W02004 GB/T93-198758#M6  [Spring Washer M6 1 1 -020
7 ]185505001 o BESEEL needle bar separating cylinder connector 1 1 -020
8 |123520002  [SA5588001 |t2¥TM4 Shoulder screw,M4 1 1
9 185512001 OB XLENR  [needle bar separating switch mounting plate 1 1 -020
10 1504028 062500816 [4RETM5x%8 Screw pan M5x8 2 2
11 [11233000500 R neutral switch assembly 1 1 -o2o
12 |11233000600 L. GFXAHE left and right switch components 2 2 -020
13 141711017 FBik wire clip 2 2
14 ]S04035 125] M4x6 Screw pan M4x6 2 2
15 112911301 RikE bobbin 06 | 06

12




E.

/Presser foot mechanism

{

i

i
2

T T )

13




E. /Presser foot mechanism
Fs = SEMHS e " & Amt. .
No. Pa{: No. Ref.f;: No FEEETT Name of parts fﬁ? oo5 i
1 [12903004 |SA2495001 |FEATHHE Presser bar bush 1 1
2 |S04028 062500816  [t2£TM5x%8 Screw,pan M5x8 1 1
3 |1123NS30001 EEIRET M14 Presser adjusting screw M14 1 1
4 [1123NS16002 BERE M14 Presser adjusting nut M14 1 1
5 112905006 |SA7607001 |MESHT Spring guide 1 1
6 |1627002 |S07346101 ERE Presser bar spring,5 1 1
7 112902004 [SA2496001  |EEFTF Presser bar 1 1
8 112905007 [SA2498001 |EATIRG Guide bracket,PBAR 1 1
9 [129512001 |S25289001  |#2#&M6x10 Bolt,socket M6x10 1 1
10 12904002 [SA2499001  |[EFFL2FHAK Presser bar lifting crank 1 1
1 112311007 |S31006001 BEHRTF Lifting lever 1 1
12 |124S30009 |S39051001  [#2ET(FERE)M3.5x12  |Screw,pan(s/p w) M3.5x12 1 1
1311291300100 |SO7353001  |#AZetReR14E Tension release plate assy 1 1 |5800008B
1291330100 [SO7351001  |#aekteBE Tension release plate assy 1 1 (58000)
141509018 012061832 125TM6x18 Set screw,socket(ft)M6x18 1 1
15 INO1012 012061832 I23M6 Nut M6 1 1
16 12912010  [SA2501001 AIERNERT Presser bar lifting lever 1 1
17 12912090 BzERT Knee lifter connecting rod 1 1
18 1129520001 |SA1179001 EARETMS Shoulder screw,M5 1 1
19 (11626008 [S07349001  |R&IREIREH Pbar lifting lever shaft 1 1
20 (12908004 |SA2504001 |&£E Set screw,collar 1 1
21 [S09019 012500536  |#R5TM5x5 Set screw,socket(ftyM5x5 2 2
22 (12927002 |S07355051  [3%E Spring extension 1 1
23 [S04032 062501416 |#B£TM5x14 Screw,pan M5x14 1 1
24 [NO1017 021500106 NAIZEMS Nut 1T M5 1 1
25 (12912095 A EEITIT Knee lifter lever 1 1
26 12912600 BT Knee lifter bar 1 1
27 129520001 |SA1179001 SIRETMS Shoulder screw,M5 1 1
28 [129520002 |SA2165001  |ERIZETM6 Shoulder screw,M6 1 1
29 (129520001 [SA1179001 EARETMS Shoulder screw,M5 1 1
30 (12928016  [SO7350001 BE Washer,plain 1 1
31 ]1291230100 |S07529001  [#AZEATLEA Thread release connecting rod assy 1 1
32 [H05002 048030342  |#4EEIE3 Retaining ring ,E3 1 1
33 [12930301 |SA2677001 |#AZkEBZ: Tension release wire 1 1
34 (16516006 12FFSM3/16"%32 Nut SMSM3/16"x32 2 2
35 112912302 [SA2678001  |[fatkEBLLE Wire holder 1 1
36 504028 062500816  |#2£TM5x%8 Screw,pan M5x8 2 2
37 12912303 |SA2679001  |#AZkEBZk Wire holder 1 1
38 |S04038 062060816  [t12£TM6x%8 Screw,pan M6x8 2 2

14




/Feed mechanism

—————— e ———— ——

15




F. /Feed mechanism
Fs "Hs 2EMHS = " H=E Amt. R
No. Part No. Ref.Part No. SRR Name of parts oo3 | oo &t
111290200500 [SA3062001 YIRS 4R 4 Feed regulator assy, 11 1 58420
1290200500 |SA3062001 YIRS 114R 4 Feed regulator assy, 11 1 1 158720/58750
1 |1290200600 [SA2509001  |tD#eseeBE+ Feed regulator assy 1 58420
1290200600 |SA2509001  |¥D3ess4A 1+ Feed regulator assy 1 1 158450
2 |12909003  |SA2511001 BRSO Guide plate 2 2
3 |S04029 062501016 IZETM5 %12 Screw,pan M5x12 4 4
4 12909004  [SA2512001 BB Slide block assy 1 1
5 112923018  |SA2515001 JHZE 4x4 L=150 Wick,4x4 L=150 1 1
6 (12912014 SA2516001 YRR e Stopeer 1 1
7 [S04033 062060816 I2£TM6x8 Screw,pan M6x8 1 1
8 [1290500800 (143611201 EIET AN Frocker connecting rod assy 1 1
9 112905009  [143612100 EARARIER Feed rocker connecting rod 1 1
10 |1624002  |118954000 R Needle bearing 1 1
11 [12910001 SA2518001 EARROES Level feed eccentric wheel 5 1 1 158420/58450
12910201 SA2791001 ERROHT7 Level feed eccentric wheel 7 1 1 158720/58750
12| S10020 1257 Set scre 1 1
13 | 510023 BIERHRFEANRET |Set screw 1 1
1411290400800 IKFIERVEE S Feed rocker arm5 assy 1 1 |58420/58450
1290400900 IR E 7B Feed rocker arm7 assy 1 1 [58720/58750
14-1 112904003  |SA2521001 IKIEIERVES Feed rocker arm5 1 1 158420/58450
12904201 SA2793001 KRR T Feed rocker arm?7 1 1 158720/58750
15 S05240 018062032 124EM6x 20 Bolt,socket M6x20 1 1
16 [12905010  |143613051 AR /NERT Link 1 1
17 111626010 143616001 570 HiAmAH Shaft 1 1
18 |11629002  |048060342 HiEE6 Retaining ring ,E6 2 2
19 1231100200 FrietniE4 Stitch length dial 4 1 58420
20 [1231100300 FHIEATRERS Stitch length dial,5 1 [58420
1231100300 FHIEATRERS Stitch length dial,5 1 1 [58450
1231100400 FHIEtTRER 7 Stitch length dial, 7 1 1 |58720/58750
21 129530007 [SA3056001  |ifETiRIE Feed regulating stud 1 1
22 |12912304  |SA2541001 EIEEIR FIR Reverse stitching lever plate 1 1 |58000)
23 (101511022 $2£TSM3/16"% 28 Screw,SMSM3/16"x28 1 1
24 (10122016 108549001 OfzE O Ring 1 1
25 112326008 [S50098101 ENH Positioning pin 1 1
26 (11427034  {100328001 LEanfEseEE Notch spring 1 1
27 [11412079 IR Dial lock lever 1 1
28 (11427035 e Spring 1 1
29 112909005  |SA2525001 ERHETEE 5 Feed regulator 5 1 1 158420/58450
12909201 SA2796001 ERHETEE 7 Feed regulator 7 1 1 158720/58750
30 [S10021 016061031 EEI25T M6%10 Set screw,socket(cn)M6x10 2 2
31 |12905011  [SA2526001  |tD#RS&iERF Connecting rod 1 1
32 112910002 SA2527001 {5 Eccentric shaft 1 1
33 |S10019 012060636 I2ETM6 %6 Set screw,socket(ff)M6x6 1 1
34 (129520003 [SA2528101 EQIZETM6 Shoulder screw,M6 1 1
35 (12902007  [SA2529101 BIAEF 14 TR Shaft,Rlever TR 1 1
36 [12929003 048080342 HiBIES Retanining ring ,E8 1 1
37 |11628003 025100132 SERES10 Washer,plain S 10 1 1
38 12912017 SA2530001 B Spacer 1 1
39 304033 507374109 EIAEIRF Reverse stitching lever 1 1
40 (12927005  [SA2531001 S Spring 1 1

16




/Feed mechanism

—————— e ———— ——

17




F. /Feed mechanism

Fs "5 SEMS . #HE Amt. R
No. Part No. Ref.Part No. BHEERR Name of parts oo3 | oo5 i
41 (12912018 |SA3067001 FiHSm Lever guide 1 1 1580008
42 (12922002  |S48367000 SagE Rubber 2 2 |580008B
43 112951001 |SA6592001 $2ETM5 Screw,pan M5 1 1

45 140122016 [104821001 1R EZ2£10.5 Rubber cap,10.5 1 1

46 1504028 062500816 I2£TM5x8 Screw,pan M5x8 2 2

47 112912019 |SA2532001 ENES Stooper 1 1

48 [S04029 062501216 $2ETM5 %12 Screw,pan M5x12 1 1

49 12928018  |025050236  |SFEEIMS Washer,plain M5 1 1

50 (12927006 |S07376001 AT esEE Feed regulator spring 1 1

51 12912020  |SA2533001  |s@@siEss Spring hook 1 1

52 |S04038 062060816 I2ETM6x10 Screw,pan M6x10 1 1

53 S04029 062501216 $ZETM5 %12 Screw,pan M5x12 1 1

54 |NO1017 021500106 NAIEEMS Nut 1 M5 1 1

18




/Feed shaft mechanism

19




GEfntlER A /Feed shaft mechanism

Fs

“"s

2EHS

HE Amt.

No Part No. Ref.Part No. FAMFER Name of parts oo3 | oob &
1 12903005 |SA3855001 EHEL Bush,l:frocker shaft 1 1

2 112923005 [SA3965001 SRS Felt 1 1

3 [12923018 SA4028001 %k 4x4 L=150 Wick,4x4 L=150 015 [ 015

4 12903006 |SA2543001 IERHHER Feed rocker shaft bush,R 1 1

5 (12923018 108802001 A% 4x4 =250 Wick,4x4 L=250 0251 0.25

6 |S10022 SA2544001 EFIRE] M6x8 Set screw M6x8 1 1

7 [S10019 012060636 I2ETM6x6 Set screw,socket M6x6 1 1

8 [12908005 |SA2546001 Z[E Set screw collar 2 2

9 (510018 523651001 EEIZETMOx0.75 L=6|Set screw,socket M6x0.75 L=6 4 4

10 |12902008  [SA3840001 XA Feed rocker shaft 1 1
1111290700200 EMEXEMH ST Feed bar st fork assy 1 1 |580008

1290720100 |SA6150101 EhmaXEH TR Feed bar tr fork assy 1 1 |58000)

121207511006 [SA2927001 1257 M6x14 Screw, M6x14 1 1

13 |11628005 025060132 SEEES6 Washer,plain S 6 1 1
141507005 SA2566001 IRETM3.5%12 Set screw M3.5x12 1 1

15 |NO1016 021350106 1REFM3.5 Nut TM3.5 1 1

16 12912021 SA2553001 FFR AR Forked plate 1 1

17 1129530010 [SA2554001 EERE Adusting screw,hight 1 1

18 |S04035 062400616 125TMA%6 Screw,pan M4 x6 1 1

19 112923006  [SA3990001 THES Flat 2 2

20 (12923007 [SA3887001 THES Flat 1 1

21 112912022 SA3888001 JHRES/ESE Flat holder 1 1

22 12928019 (025030132 SEEES3 Washer,plain S 3 1 1

23 [S04036 062300416 12ETM3 x4 Screw,pan M3x4 1 1

24 112910003  |SA2550001  |Efeeest Feed bar shaft 1 1

25 12928003  [SA2551001 iR Thrust ring 2 2

26 |S10019 012060636 H2ETM6 %6 Set screw,socket(ft)yM6x6 1 1

27 12904004  [SA2555001 KEEREE Feed rocker base arm 1 1

28 |S01059 SA2928001 I2ETM5%13 Screw,M5x13 2 2

29 112923018 SA4538001 THE 4x4 L=180 Wick,4x4 L=180 0181 018

30 [1290900600 |SA2806001 FAIBRAEHE Feed bar slide block assy 1 1

31 |S02018 SA6308001 12ETM2 x4 Screw,flat M2x4 4 4

32 112912023 SA4009001 ST Wick support 1 1

33 |S04035 062400616 $ZETM4 %6 Screw,pan M4x6 2 2

34 112923018 SA2724001 HE4x4 L=400 Wick,4x4 L=400 04| 04

35 12921002  [SA4011001 HERRIHE L=100 Oil tube,L=100 01 | 01

36 (12905012 EhaX Feed bar fork 1 1

37 112907001 ST Feed bar, st 1 1 [580008B

12907202 E#TR Feed bar , tr 1 1 |158000)

20



H. /Gauge parts

/Lower shaft mechanism

21


10095
线条

10095
线条

10095
打字机文本
15

10095
打字机文本

10095
打字机文本

10095
打字机文本

10095
打字机文本
15

10095
线条

10095
打字机文本
15

10095
线条

10095
打字机文本
15


H.£H{u&MM4/Gauge parts

S

%5 Part

sEHS

HE Amt.

No. No. Ref.Part No. FRHERT Name of parts oo3 | oo5 &t
1T | B Needle clamp assy 1 1 580200
2 116511012 116323001 |#2£TSM9/64" x40 L=4 Screw,SMSM9/64" x40 L=4 2 2 58420/58720
3 |x FHR Needle plate 1 1
4 1129530014 S11244001  |EHRIRETSMT1/64" x40 L=7 |ScrewSM11/64"x40 L=7 1 1
5 [104517002 SELAZETSM11/64" x40 L=8  [Screw,flatSM11/64" x40 L=8 1 1 58420BZ%
1123NS17001 FHRIRETSM11/64" x40 L=12 [ScrewSM11/64"x40 L=12 1 1 58420J%%1
6 |*x JERRHF Presser foot assy 1 1
7 112951010 113050001 |#2£TSM9/64x44" L=9 Screw,SM9/64x44" | =9 1 1
8 |x EmTF Feed dog 1 1
9 ]129513002 507494001 |4RETSM1/8x44" L=7 Screw,w/socket SM1/8x44" L=7 2 2
10 |* FRBMHL Needle clamp assy,L 1 1 580500
1 | FTRBMHR Needle clamp assy,R 1 1 580500
12 1129515006 013660412  |42£TSM1/8"x40 L=4 Screw,SM1/8"x40 L=4 2 2 58450/58750
13 129515007 $13085001  [t2ETSM1/8"x40 L=5.5 Screw,SM1/8"x40 L=5.5 2 2 58450/58750
14 117511023 149831101  [#2£TSM1/8"x40 L=7 Screw,SM1/8"x40 L=7 2 2 58450/58750
15 11617002 HETDPx5 (#14) Needle ,DPx5 2
10117002 HETDPx5 (#21) Needle ,DPx5 2
*SELHHATHRPMZ /*Reference gauge parts list
| FAHERA/Lower shaft mechanism
1 |12903011 SA3890001 [FEteBEREHEL Rotary hook base bush,L 1 1
2 112923023 SA4585001 |[iHES Felt 1 1
3 [12303001 TR EL EEHER Rotary hook base bush,R 1 1 58000)
12903012 SA3891001 |iEteEEEHER Rotary hook base bush,R 1 1 580008
4 112923023 SA4585001 |[HES Felt 1 1
12902010 SA2571001 [T % Lower shaft 1 1
6 12910005 SA2759001 [#AZFiEe F-lifting eccentric wheel assy 1 1 580008
12910302 SA2580101 [¥&5F e F-lifting eccentric wheel assy 1 1 58000)
S07004 SA2575001 |#R£TM6Ex0.75 L=6 Set screw, (ftjM6x0.75 L=6 1 1
12903013 SA2584001 |HEE Ball bearing bush 1 1
9 [B10002 538707001 | Bk 6004ZZNR Ball bearing,thrust 6004ZZNR 1 1
10 [S10020 SA2585001 |EIEMBEIMEx0.75 L=10 Screw,socket(ftyM6x0.75 L=10 1 1
1 1S09017 $23651001  |EE18ETM6x0.75 L=10 Screw,socket(ftyM6x0.75 L=10 1 1
12 12935004 SA2587101  |EIEEHDAEM Timing pulley assy,D 1 1
13 |B10009 158115001 | Bk 6204ZZNR Ball bearing,thrust 6204ZZNR 1 1
141510020 SA2585001 |EIEIBEIMEx0.75 L=10 Screw,socket(fyM6x0.75 L=10 1 1
15 [S10023 SA4213001 |EIESREIM6x0.75 L=10 Screw,socket(CP)M6x0.75 L=10 1 1

22




/Rotary hook mechanism (58L110B)

J1.

23




J1. /Rotary hook mechanism (58L110B)
FS “s SEHS . . HE Amt. .
No. Part No. Ref.Part No. FEMHET Name of parts oo3 | oob st
1 (12918008  [SA2955001  [1RZR(E) Rotary hook base(L) Rotary 1 1 [58420B/58450B
12918201  [SA2959001 228(A) hook base(L) Rotary hook 1 1 [58720B/58750B
2 |1603011 _ [5A4029001 | EHE shaft bush Rotary hook shaft 2 [ 2 [58420B/584508
11803001  [S09259001  [BEih E3HE bush Thrust 2 2 |58720B/58750B
3 [12928004 [S09260001  [HIEZEIA 1.2MM ring, A1.2MM <t=1.2> Thrust 2 2
12928005 [SA4038001  [4mEEE1.0MM ring<t=1.0> 2 2
12928006  [S09261001 H@EEB 14MM Thrust ring,B:1.4MM<t=14> 2 2
12928007 [SA4444001  [HEEHEB 0.8MM Thrust ring,0.8MM<t=0.8> 2 2
4 |11624004 |S07420000 | /AET Needle bearing 2 | 2
5 [11629004  [S07419001 R TSR Retaining ring 2 2
6 [12903008 [SA6474001 |HEiRimED Rotary hook shaft bush 2 2
7 [12905013  [SA3856001  [DEHBET Opener link 2 2 |58420B/58450B
12905303  [SA3857001 | DEEIE Opener link 2 2 |58720B/58750B
8 12905014 [SA3859001  |PLetET Opener lever 2 2 |58420B/58450B
12905304  [SA3861001  |DEiEFT Opener lever 2 2 |58720B/58750B
9 12902009 [SA2560001  |PEeHiE TR Shaft,Olink 2 2
10 [12928008 025710132 FEE Washer,plain 2 2
11 [NO1017 021500316 |7<AREERIMS Nut3 M5 2 2
12 [12926009 [SA3889101  |DEHAFTIEH Olever shaft 2 2
13 12923018 [SA4026001  [HES 4x4 L=40 Wick,4x4L=40 0.08]0.08
14 [S09019 012501031 IZETM5 x5 Set screw,socket(f)M5x5 2 2
15 |11612014  [S38212001 P Opener 2 2
16 [129513003 154965001 BETSM3.57%8 Bolt,socket SM3.75x8 2 2
17 [12912024  |SA2562201  |FEfREEESL Rotary hook base cover,L 1 1
18 421510005 062300612 [EEIM3x6 Screw,pan M3x6 8 8
19 [12925003 [sA2572001  [#EhEiSRE(X) Spiral gear 2 2
20 |s08007 SA2574001  |BEETM6x0.75 L=5 Set screw, (f)M6x0.75 L=5 4 4
21 [S07009 SA2575001  |#BEEIM6x0.75 L=6 Set screw, (f)M6x0.75 L =6 2 2
22 [12925004 [sA6301001  [#EhEEREE()N Spiral gear 2 2
23 (510063 SA2574001  [#E£IM6x0.75 L=5 Set screw, (ft)M6x0.75 L=5 6 6
24 12928009  [SA3054001 BE L Thrust washer,L 1 1
25-1112912053 7t HESER Felt support 1 1
25-2112923032 [ SAG424101 |7 N ERHEHHES Felt 1 1
26 |S04035 062400616  |#EEIM4x6 Screw,pan M4x6 2 2
27-1 [12912054 JHESZR Felt support 1 1
27-2 [12923016  [SA4044001  [iHHES Felt 2 2
28 1504035 062400616 I25TM4 <6 Screw,pan M4x6 2 2
29 [12923008 [sA4012001  [iHES Felt 2 2
30 [12912027  |sA3894001  [EESZR Felt support 2 2
31 [S04035 062400616  |#EEIM4x6 Screw,pan M4x6 2 2
42 112918009  [SA3956001  [HBZR(A) Rotary hook base(R) Rotary 1 1 |58420B/584508
12918202 [SA3960001  [HRZR(A) hook base(R) Rotary hook 1 1 [58720B/58750B
43 12912028 |SA2563301  |helai /=R base cover,R Specer 1 1 |580008
44 12928010  [SA2579001  [ERE Felt support UR 1 1
45 [12912052  [SA6425101  [EEEZEUR Felt support DR 1 1
46-1 (12912055 A RS Felt 1 1
46-2 (12923015 AN R HES 1 1

24




/Rotary hook mechanism (58L110B)

J1.

25




J1. /Rotary hook mechanism (58L110J-B)
5 "s SEHS = . #HE Amt. R
No. Part No. Ref.Part No. SRR Name of parts oo3 | oob it
47 112912031 SA6462001 TS B EEERFL Rotary hook base cover,FL 1 1
48 (12912032  |SA6463001 HERREEESSFR Rotary hook base cover,FR 1 1
49 1129530011 |SA6417001 PRETM A% 12 Screw,M4x12 4 4
50 1129511003 |SA2556001 P2ETM6x 25 Screw,M6x25 2 2
51 1129511003  [SA2556001 PRETMOEx 25 Screw,M6x25 2 2
52 120628003 115947101 FHeRs Washer,plain 6.35 2 2
53 12903009 [SA2722001 EEA Pinch sleeve A 2 2
54 112903010 SA2565001 EEB Pinch sleeve B 2 2
55 [12912033  [SA2567001 UEREL Needle upper positioning plate 2 2 |580008
56 12910004  [SA2568001 UEREE: Needle upper positioning shaft 2 2 |580008B
57 [S04038 062061016 PRETM6Ex 10 Screw,pan M6x10 4 4 |158000B
58 (12928018 SO \Washer,plain S6 4 4 1580008
59 (11618001 501928151 Rt Bobbin 2 2 158420/58450
11818001 S09285051 (T Bobbin 2 2 |58720/58750

60 1291800600 HERRAALE Rotary hook assy 2 58420B-003
1291800700 hetstA Rotary hook assy 2 |58420B-005
1161800400 IEtRéa (Er= )  |Rotary hook assy(C) 2 2 [58420B-C
1171800100 hetstA Rotary hook assy 2 2 |58450B
1291802600 IRt (Er~=)  |Rotary hook assy(C) 2 2 [58450B-C
1181800200 hetstA Rotary hook assy 2 2 |58720B
1291802700 FEtsfBM (Er7)  |Rotary hook assy(Q) 2 2 |58720B-C
1291801300 hetstA Rotary hook assy 2 2 |58750B
1191800400 IEt2éa (Er= )  |Rotary hook assy(C) 2 2 [58750B-C

61 (12918029 BOE (EFf) Bobbin case assy(C) 2 2 |58450B-C
12918030 BROE (EFfF) Bobbin case assy(C) 2 2 |58750B-C

62 12918022 B Bobbin Spring 2 | 2 [58420/58450
12918024 BEE Bobbin Spring 2 2 |58720/58750

XFs GRREFER

26



/Rotary hook mechanism(58L110J)

J2.

o — — — — — — — — —

27




J2. /Rotary hook mechanism(58L.1.10J)
rij Pa{iio R;P%;:’ljo TEBHETR Name of parts fi;i A;n;.s s
1 (12301006 RIR(F) Rotary hook base(L) 1 1 158420J)/58450)
12301008 HBER(%) Rotary hook base(L) 1 1 |58720J/58750)
2 1603011 SA4029001 TEH_EHE Rotary hook shaft bush 2 2 158420J/58450)
1803001 $09259001 HEH_ EHE Rotary hook shaft bush 2 2 |58720J/58750)
3 112928004  |S09260001 HREA 1.2MM Thrust ring, A:1.2MM<t=1.2> 2 2
12928005  [SA4038001 HaEE1.0MM Thrust ring<t=1.0> 2 2
12928006  [S092671001 QR EB 1.4MM Thrust ring,B:1.4MM<t=1.4> 2 2
12928007  [SA4444001 aEEB 0.8MM Thrust ring,0.8MM<t=0.8> 2 2
4 11624004  [S07420000 EXIENZS Needle bearing 2 2
5 |M629004  [SO7419001 T4 _E ISR Retaining ring 2 2
6 [12903008 [SA6474001  |HEHRIHED Rotary hook shaft bush 2 2
7 12905013 SA3856001 DEREERT Opener link 2 2 158420J/58450)
12905303 [SA3857001 DEREERT Opener link 2 2 |58720J/58750)
8 112905014  [SA3859001 LT Opener lever 2 2 158420J/58450)
12905304  [SA3861001 LT Opener lever 2 2 |58720J/58750)
9 112902009  [SA2560001 LTI Shaft,Olink 2 2
10 12928008 025710132 A Washer,plain 2 2
1 [NO1017 021500316 7NFIEEMS Nut3 M5 2 2
12112926009  |SA3889101 DRI Olever shaft 2 2
13 |12923018  |SA4026001  [iHi#k 4x4 L=100 Wick,4x4L=100 2 2
14 1509019 012501031 PRETM5 %5 Set screw,socket(fyM5x5 2 2
15 |11612014 538212001 bays3dd) Opener 2 2
16 |129513003 154965001 IRETSM3.57x8 Bolt,socket SM3.75x8 2 2
17 112912024  |SA2562201 PEtREREEL Rotary hook base cover,L 1 1
18 [421s10005 (062300612 12ETM3 %6 Screw,pan M3x6 8 8
19 112925003  [SA2572001 BTEAEE(R) Spiral gear 2 2
20 |s08007 SA2574001 BRETMEx0.75 L=5 Set screw, (ftfM6x0.75 L=5 4 4
21 1507009 SA2575001 BRETM6Ex0.75 L=6 Set screw, (ft)M6x0.75 L=6 2 2
22 112925004  [SA6301001 2RSS (/N Spiral gear 2 2
23 1510063 SA2574001 BRETM6Ex0.75 L=5 Set screw, (ftfM6x0.75 L=5 6 6
24 112928009  [SA3054001 BE L Thrust washer,L 1 1
25-1112912053 7N EsERE Felt support 1 1
25-2 112923032 | SA6424101 7 NI RS Felt 1 1
26 |S04035 062400616 IRETM4 <6 Screw,pan M4x6 2 2
27-1 12912054 JESZR Felt support 1 1
27-2 112923016 SA4044001 S Felt 2 2
28 |S04035 062400616 1RETM4 <6 Screw,pan M4x6 2 2
29 112923008  [SA4012001 S Felt 2 2
30 12912027 SA3894001 2R Felt support 2 2
31 |S04035 062400616 12ETM4 <6 Screw,pan M4x6 2 2
32 1129520301 [SA2717001 TEMRET Stopper screw 2 2 158420)
33 120628003 (115947101 FHaRE Washer,plain 6.35 2 2

28




/Rotary hook mechanism(58L110J)

J2.

o — — — — — — — — —

29




J2 HESER4/Rotary hook mechanism(58ao0J-E)

7S "s SEHS — HE Amt. .
No. Part No. Ref.Part No. FEHHEAR Name of parts oo3 | oo5 it
34 12301007 BER(AH) Rotary hook base(R) 1 1 |58420J/58450)-E
12301009 BER(AH) Rotary hook base(R) 1 1 |58720J/58750J-E
35 112312015 FESEREER Rotary hook base cover,R 1 1 |58000J-E
36 112928010 SA2579001 B Specer 1 1
37 112912052  [SA6425101 JHESZRUR Felt support UR 1 1
38-1 12912055 A THEsEe Felt support DR 1 1
38-2 112923015 A NAEHES Felt 1 1
39 12912031  |SA6462001  |hEtsEmEZSFL Rotary hook base cover,FL 1 1
40 (12912032  [SAG463001  |hEteEEEEFR Rotary hook base cover,FR 1 1
41 12953001 |SA6417001 12ETM4 %12 Screw,M4x12 4 4
42 129511003 |SA2556001 1RETMEx 25 Screw,M6x25 2 2
43 [129511003  |SA2556001 1RETMEx 25 Screw,M6x25 2 2
44 120628003 RLEEESR A Washer,plain 6.35 2 2
45 112903009 |SA2722001 EEA Pinch sleeve A 2 2
46 (12903010 SA2565001 EEB Pinch sleeve B 2 2
47 11618001 S01928151 Bt Bobbin 2 2 158420J/58450)
11818001 S09285051 Bt Bobbin 2 2 |58720J/58750J-E
48 12918022 148602001 BIOEEE Bobbin Spring 2 2 158420J/58450J-E
12918024  [S09286000 BIOEEE Bobbin Spring 2 2 |58720J/58750J-E
49 (1291801400 JindpeAstias Rotary hook assy 2 2 |58420J-E
1291801500 hEARLE(F Rotary hook assy 2 2 |58450J-E
1291801600 DEARLBE(F Rotary hook assy 2 2 |58720J-E
1291801700 BEARZE(F Rotary hook assy 2 2 |58750J-E

30



/Lubrication

I < 43 43— —60

|29 -¢

128 &

=60
030

29— F—30

331




K ALHEBER4/Lubrication

1 12911004 SA4205101 [HfELBLE QOil tank assy 1 1
2 12936004 SA3040001 |{£HO 8.6 QOil feeding pipe,8.6 2 2 58420/58720
12936004 SA3040001 |#HO 8.6 Qil feeding pipe,8.6 3 3 58450/58750
3 12936002 SA3946001 |[HEREL Oil terminal 1 1
4 12921006 SA2956001 |#EifEL=140 |Oil tube =140 014 ] 014
12921006 SA2956001 |#eiiEL=140 |Oil tube =140 014 ] 014 58450/58750
5 12923018 A% ¢3.3 =300  |Wick,p3.3 L=300 06 | 06
12923018 A% ¢3.3 L=300 |Wick,¢3.3 L=300 06 | 0.6 58450/58750
6 12922009 140327001 |[tRF7ZE6.3 Rubber cap,6.3 2 2
7 20729005 SA3055101 [HE*E Tube clip 2 2
20729005 SA3055101 |HEX Tube clip 4 4 58450/58750
8 S04028 062500816  [tRETM5x8 Screw,pan M5x8 1 1
9 12922001 SA2929001 |#E7ZE12.5 Rubber cap,12.5 3 3
12922001 SA2929001 |#RRZ3E12.5 Rubber cap,12.5 4 4 58450/58750
10 12923010 $38266000 |if¥s Rotary hook shaft felt 1 1
12923010 $38266000 |iHES Rotary hook shaft felt 2 2 58450/58750
1-1 12923035 SR Felt assy 1 1 58450/58750
12923019 JHZE 6x6 L=1300 [Wick, 6x6 L=1300 13 1.3 58450/58750
12921006 HEL=450 Tube L=0.45 0.45 | 0.45 58450/58750
1-2 | 12923035 TSR Felt assy 1 1 58420/58720
12923036 RS EY Felt assy 1 1 58420/58720
12923019 JHZE 6x6 L=1200  [Wick, 6x6 L=1200 1.3 13 58420/58720
12921006 HEL=450 0.45 | 0.45 58420/58720
12 12912035 SA4033101  |iHESE2R Felt support 1 1
13 61910003 [Erl3 %80 Cable band 3x80 2 2
14 12921002 JHEL=300 Tube L=300 03 103 58450/58750
15 12923018 A% 4x4 =500 Wick, 4x4 =500 05 [ 0.5 58450/58750
16 12912065 SA5154001 [iHEs72e Tube support 1 1 58450/58750
17 504029 IRETM5 %12 Screw,pan M5x12 1 1 58450/58750
18 S05079 018081236  |#2#&M8x12 Bolt,socket M8x12 1 1 58420/58720
19 | 12922006 RZZE8 Rubber cap,8 1 1
20 12922013 081038070 |OFZEEIP38 O ring P38 1 1
21 12921006 SA2723001 |#EifEL=230 |Oil tube =230 023|023
22 12923018 A% L=400 Wick, 3.3 L=400 0.45] 0.45
12923009 JHZE $3.3 L=300  |Wick,L=300 03[ 03
23 20729005 SA3055101 |HEX Tube clip 3 3
24 | 129530016 | O0AS5501006 |i2te(HsEAE)MS Screw,pan(S/P washer)M5x10 2 2
25 12901007 SA3896001 |EE5H=sL Oil block,L 1 1
26 | 129520004 | SA6475001 |[mSEEZe QOil adjusting screw 2 2
27 001004 081004070 |OfEP4 O ring P4 2 2
28 12922007 SAB468001 [T A Rubber packing 2 2
29 | 12922008 | SA6423001 |hetsimhs Rotary hook shaft felt 2 2
30 12923021 SAB415001 [JHZE2x2 L=150 Wick,2x2 L=150 0151 0.15
31 12922016 142274101 |#E7ZE4 3 Rubber cap,4.3 2 2
32 |11231100400| SA3037001 |ElimiEeRt Subtank assy 1 1
33 | 12936004 B 8.6 Oil feeding pipe 1 1
34 112322005 | SA3060001 |ifi Ik Valve packing 1 1
35 12901008 SA3898001 |E&=H=ER Oil block,R 1 1
36 129530017 | 0A4400806 [i24&(5EAE)M4 Screw,pan(S/P washer)M4x8 2 2
37 12912036 | SA3045201 |BHfEZ LA Subtank setting plate, A 1 1
38 12912037 SA3046001 |BIRfEZREE8 Subtank setting plate,B 1 1
39 S04033 062060816 [#B£TM6x8 Screw,pan M6x8 2 2
40 12921006 SA3044001 |#ReiwlEL=242 |Oil tube =242 0.24 | 0.24
41 | 12936003 | 551815001 |AEES3.8 Oil feeding pipe,3.8 5| 4
42 12911006 SAB472001 |HEREIEE Tube support 1 1
43 12928011 SA3923101 [etR&DE A Rotary hook base D packing 2 2
44 421510002] 062401616  [1RETM4x16 Screw,pan M4x16 4 4
45 12923014 SA2604001 |iHES Felt 1 1
46 12912039 SA2605001 [iHH¥S/ESR Felt support 1 1
47 S04030 062500616 [#BETM5x6 Screw,pan M5x6 1 1

32



/Lubrication

I < 43 43— —60

|29 -¢

128 &

=60
030

29— F—30

33




K A5 HEa 64/ Lubrication

Fs

#= Part

2EHS

S Amt.

No. No. Ref.Part No. THHHE Name of parts oo3 | oo5 o
48 12923018 109405001 |iHZk 4x4 L=150  [Wick,4x4 L=150 0.15 | 0.15
49 12923018 108801001 |[;HZk 4x4 =350 |Wick,4x4 =350 0.35] 0.35
50 12911007 SA2606101 [HE Oil cover 1 1
51 12923012 148743001 |iHES Felt 2 2
52 12912040 SA3048101 |HEEZRA Tube support, A 1 1
53 12912041 SA3049001 [iHEEZEEB Tube support,B 1 1
54 504035 062400616 [#2ETM4x6 Screw,pan M4x6 1 1
55 12912042 SA6473001 [HESME Tube guide 1 1
56 12922012 140890009 |iH= QOil cap 1 1
57 12923030 112753001  [;H¥S Felt 2 2
58 504038 062061016  |#2£TM6x10 Screw,pan M6x10 3 3
59 11628005 N Washer,plain S6 1 1
60 | 12923037 | SA6423001 |hetsimiEs Rotary hook shaft felt 2 2
61 12926013 | SA6416001 |HEETH Rubber presser 2 2
62 30129007 SA4508001 |HES. Tube clip 4 4
63 12923050 JHES L=1100 Felt L=1100 11 11
64 12921005 SHE ((4x6)L.=900 | Tube(p4xp6) L=900 091 09
65 11211005 BFLE1.9x150 [Cable band1.9x150 1 1

34



L. /Thread Mechanism

35


10095
线条

10095
打字机文本

10095
线条

10095
线条


L.ZRz=R4/Thread Mechanism

Fs

“s

SEMHS

HE Amt.

[SakA " AZ3
No. Part No. Ref.Part No. RS Name of parts oo3 | oob it
1 [1231300200 [SA3417301 HEZ&ETEAS Upper Thread Tension Assy , 3 1
2 12927008  |SA3415001 FetkipEs-3 Tension Spring , L 2
1 11231300300 |SA2607301 E&ETEAES Upper Thread Tension Assy , 5 1
2 12927009  |SA3416101 FetesPE-5 Tension Spring , LL 2
3 [12912043  [SA4212001 EEESHN Tension Plate Assy 1 1
4 112922020  [SA2613001 BT Cap 1 1
5 112927010  [SA2614201 SEEEL Thread Takeup Spring,L 1 1
6 [1291300500 |SA2615001 SaEEH Guide Assy,T/Takeup Spring 2 2
7 112928035  |SA2619001 B Spacer 1 1
8  [12927071 SA2623201 SPEER Thread Takeup Spring,R 1 1
9 [12903014  [SA2620001 WE Collar 1 1
10 [12908006 |SA2621001  |EfuE Stopper Support T 1
1 NO1013 021300106 12FM3 Nut,1M3 1 1
12 [129515006 |SA2626001 IRETM3.5 Set screw, (cp)M3.5 1 1
13 129511008  |SA2624001 Bl Spring guide set screw 1 1
14 112913022 SA2625001 JERE)E Adujusting thumb 1 1
15 [129515006 |SA2626001 12ETM3.5 Set screw, (cp)M3.5 1 1
16 [12903015 SA2627001 WE Collar 1 1
17 129530044 |SA2628001 LRI Tension nut 1 1
18 [12912044  |SA2629001 SHEERR{UR Stopper 1 1
19 [129517004 061350616 12ETM3.5%6 Screw,flat M3.5x6 1 1
20 [12912084  [SA2824001 TEMREIM3.5 Nut,whirlstop M3.5 1 1
21 12912045 SA2630001 PR{ZHR Stopper 1 1
22 129530026 [062350512 1EETM3.5%5 Screw,pan M3.5x5 1 1
23 (12913007  [145446001 R Disc,tension 4 4
24 (12913008 159805001 T ERE Tension disc presser 2 2
25 [12911008 520681000 ET R ERE Wacher 2 2
26 [123516002  [S20682105 UERELERS Tension nut 2 2
27 (12928036 144504001 N Thread guide disc 4 4
28 12927012 [154560101 INFERHEA Pretension spring,A 2 2
29 [129530012  {155510001 RIERS Tension nut 2 2
30 [12913009  [SA2632001 RERIR Tension releade plate 1 1
31 1S09019 012500536 HRETM5 x5 Set screw,socket(f)M5x5 1 1
32 12927013 [S38274001 e EE Treleadw spring 1 1
33 [129530020 [SA2633001 ERIZETM3.5 Shoulder screw,M3.5 2 2
34 [12926011  [SA4506001  [#AZessL Tension release pin,L 1 1
35 [12926012  [SA4507001 REREER Tension release pin,R 1 1
36 12912046 |SA2634001 %SmU Thread guide,U:arm 1 1
37 1129517004 [061350616 I2¥TM3.5%6 Screw,flat M3.5x6 2 2
38 [12912047  |SA2635001 A Thread guantity adjust 1 1
39 1129530027 [062300616 12ETM3 %6 Screw,pan M3x6 1 1
40 [S04028 062500816 IRETM5x%8 Screw,pan M5x8 2 2
47 [13822001 = IR BEEIZE] 7L2|Rubber plug e
42 1510019 012060636 1RETM6x6 Set screw,socket(ff)M6x6 2 2
43 [12313001 —R&s Thread retainer 2 2
44 112902011 [SA2637001 NS Bar,tension release 1 1
45 112312009 £S @M Thread guide,M:arm 1 1
46 129517002 |SA2640001 IRETM5%8 Screw,flat M5x8 2 2
47 111623022 1114941001 pOES AN s E) Felt 1 1 58000-0H5
48 112926010  |SA6378001 PEEES S Tension Stud 1 1
49 112312007 IS eEsE) Thread guide,D:arm 1 1 580 M00-HA5
50 [112312008 IS ER Felt Presser ForThread Oil Suppl 1 1 580 M00-0A5
51 101511019 IRETSM3/32"x56 Screw SM3/32"x56 2 2 58000-045
52 |112312009  |SA2638001 %&Sm[M Thread guide,M:arm 1 1 581[00J-443

36




/Bobbin Winder Mechanism

1

f——————i——*f—f—‘

| — i — i o, . i

37



N. /Bobbin Winder Mechanism
Fs “"s 2EHS e " HE Amt. .
No Part No. Ref.Part No. SHBEET Name of parts oo3 | oo5 &t
1 11233100400 |SA1971101 FotsarpEla Bobbin Winder Unit 1 1
2 |Ho5012 [048040342 |ixmEa Retaining Ring,t4 7 ]
3 1231100900 [SA1975001 I EL R B-Winder Shaft Support Assy 1 1
4 [12302002 [SA1978001 |setiu Bobbin Winder Shaft T
5 |001008 081009070 OFZEIPY O Ring,P9 1 1
6 [12928021 025060136 SFEMES6 Washer,Plain S 1 1
7 12935005  [SA1980001 ) Bobbin Winder Wheel 1 1
8 [S09019 012500536 [#24TM5x5 Set Screw,Socker(FT)M5x5 2 2
9 [12922014  [S25789000  [iREZAE29 Rubber Ring,29 1 1
10 [114516001 e N\ T
11 [12910007  [SA1982101 B Bobbin Presser Cam 1 1
12 [12302003  [SA1983001  [igihsktn Bobbin Winder Arm Shaft T
13 [S09019 012500536 |#2£TM5x%5 Set Screw, Socker(FTM5x5 1 7
14 [H05012 048040342 |44 Retaining Ring,E4 T
15 12328001 |025060136 AR S6 Washer,Plain S6 > >
16 [12304004  [SA1984001 B EER Bobbin Presser Arm 1 1
17 1S05307 EETMAx 14 Screw,Pan M4x14 1 1
18 [12312009  [SA1985001 |zt Bobbin Presser T
19 [1235711006  |S23418002 P2ETMA x5 Screw,M4x5 1 .
20 (12911009 SA1988001 e Bobbin Support 1 1
21 12312013 [SA1989001  |&#4TH Bobbin Winder Lever T
22 (12907014  [SA1990101 SEE Spring 1 1
23 12907015 [SA1991001  |aps Bobbin Winder Base Spring T
24 12922030 [sA2190001  |ofzEtimE ORing T
25 [123511015  |SA1992101 40 SR E BT Bobbin Winder Fixed Screw 3 3
26 |11419001  [SA1360101 |2 7D Knife T
27 |nasiio1s B2 TIBETSMI/64" x40 L=6 |Screw SM9/64" x40 L=6 2 | 2
28 [1411300600 B EERAA N Bobbin Winder Tension Assy 1 1
29 (10112005 K& Disc , Tension 2 2
30 [11427006 D5 Tension Spring 1 1
31 (13811004 [EERIRE Tension Nut 1 1
32 |11413022 INES T Song Line board 1 1
33 [112513004 ekt Folder spool 1 1

38




/Thread trimmer mechanism

39



O. /Thread trimmer mechanism
FS | S Part | EHS — = Amt. R
No. No. Ref.Part No. TFEHEI Name of parts oo3 | oob &t
1 12915117 B EIR Cover for trimming 1 1
2 |S02003 —FSKIEET M4x5 Screw M3x6 2 2
3 112319001 E/] Fixed knife 2 2
4 123517001 TEJIRET SM9I-64x40=4.5|Screw SM9/16x40 L=4.5 6 6
5 112309001 B/ Fixed knife holder 2 2
6 (207513009 BEIFFSLA7mIRET M5x12 Bcrew M5x12 4 4
7 1123530003 EJETIREIM3 Fixed knife adjustable screw 2 2
8 (123511002 NJIIRETSMO/64%x 40 L=4 |Screw SM9/64x40 L=4 2 2
9 112319002 7] Movable knife 2 2
10 201511001 1RETSM3/32"x56 L=4.7 |Screw SM3/32"x56 L=4.7 8 8
11 [ 112312027 XIEEER Adjust spring plate 2 2
12 [12327002 LR RIS The bottom line to keep the spring | 2 2
13 1S02034 —FSkIRET M3x8 Screw M3x8 4 4
14 112309002 &) JJ$EER Movable knife holder 2 2
15 [1230400100 s J4mA M Movable knife bar assy. 2 2
16 12304005 hJJ4H Movable knife bar 2 2
17 112329001 [IPBE S| Movable knife drive pin 2 2
18 |12309003 FNTIRENRIE Knife drive roller 2 2
19 [12309004 AP BEIeIREReS Knife drive roller 2 2
20 (12309005 ) SEERENR (L) Knife guide frame cover(L) 1 1
21 12309006 OSHEE (L) Knife guide frame | |
22 1505328 EHE=L P97 ARET M3x10 |Screw M3x10 3 3
23 1502010 —FSkIRET M3x14 Screw M3x14 2 2
24 112309007 &) SEERERR) Knife guide frame cover(R) 1 1
25 (12309008 J)SMEERR) Knife guide frame 1 1
26 |S05329 EESL R/ 25T M3x14 |Screw M3x14 1 1
27 (12304002 PIEATATL Trimming shaft L 1 1
28 12305001 TEEML Trimming connector L 1 1
29 [12304003 PIERATHTE R Trimming shaft R 1 1
30 129520302 HAZEIMS Screw M5 3 3
31 12912313 PIERIERR Trimming connector R 1 1
32 [WO01004 SEEEEIMS Washer 5.3 2 2
33 [S04028 12E] M5x8 Kcrew M5x8 2 2
34 [S04029 BRETM5 %12 Kcrew M5x12 2 2
35 112901302 FBMLEAT SR Solenoid lever bracket 1 1
36 (12912307 TP REE Thread trimmer solenoid bracket 1 1
37 [S04038 +F—F 52257 M6x10 |Kcrew M6x10 2 2
38 [1233000500 BULRERM PR M Thread trimmer solenoid assy. 1 1
39 [129S20307 KERDETHARE] Screw 1 1
40 12903308 EE Bush 2 2
41 112905302 BREREMTRMA L Connector ASM L 1 1
42 1129516003 FREIZ2EFSM15/64"x28  [Levorotation Nut M6 1 1
43 123530001 KEETIEM Connecting Rod Length Adjustment| 1 1
44 123516003 1REFSM15/64'' % 28 Nut SM15/64" %28 1 1
45 (12905301 BREREMTAEMH R Connector ASM R 1 1
46 (1230500300 KERTERENE Connecting Rod Adjustment Assy 1 1
47 1504031 I2ETM6x16 Screw,pan M6x16 2 1
48 12912312 TSR Knife main lever shaft bracket 1 1
49 1510019 12E] M6x6 Screw M6x6 2 2
50 (12928023 IR Rubber cushion 1 1
57 11290130300 FAEH Knife main lever assy 1 1
52 [NO1017 INFIREMS Nut 1 M5 1 1
53 |W02001 SHESHE2-5 Washer spring 2-5 1 1

40




/Thread trimmer mechanism

41



O. /Thread trimmer mechanism
FS | 45 Part | &EHS e - #HE Amt. R
No. No. Ref.Part No. SR Name of parts oo3 | oo5 L
54 |W01004 ] Washer ,plain 1 1
55 129520304 FAER AT A7ARE] M4 Screw of separator pole M4 1 1
56 [S04028 IRETM5 %12 Screw,pan M5x12 1 1
57 112928302 HE Washer 1 1
58 (12927303 SEREE Spring 1 2
59 [12912332 LT Tension release lever 1 1
60 |NO1016 P2EFM3 .5 Nut M3.5 1 1
61 [S01030 B2£TM3.5x9.7 screw,pan M3.5x12 1 1
62 12903307 LIRS Roller 1 1
63 129520306 RECH Roller 1 1
64 12912310 PR Connecting plate 1 1
65 112928301 SA2860001 |HE Washer 1 1
66 12926301 |SA2651001  |f)£k4h Thread trimming driving rod 1 1
67 |S09019 012500536  |#24TM5x%5 Set screw,Socker(FT)M5x5 1 1
68 [12908301 [SA2644001 |eBRffkiEsL Thread trimming solenoid joint 1 1
69 [12912308  |SA2646001 |EBRLSKFT Solenoid lever 1 1
70 [129520303 [SA2647001  |EBRZEATIG4H Solenoid lever stud 1 1
71 1120511010 |148546001 A Plunge pin 1 1
72 |HO05008 048070342  |14[BE8 Retaining ring ,E8 1 1
73 [12902302  |SA2658001 |4 knife main lever shaft 1 1
74 12027001 S07509001 |33 Spring 1 1
75 (12310001 EIlL Cut Cam 1 1
76 112928303 B Washer 2 2
77 1510025 A Min £ EiRE] M8x8|Screw M8x8 2 2
78 112912309 SA2648001 |4k Fastening band 1 1
79 1504033 062060816  |#2£TM6x8 Screw,pan M6x8 1 1
80 [S02007 AEIRIZET M3x6 Word screw M3x6 2 2
81 {1123090090 7S MERL)EH Knife guide frame(L) Assy. 1 1
82 [11230901000 NI SEZERIEH Knife guide frame(R) Assy. 1 1
83 1123520003 KERHETHIZET Screw 1 1
84 123530006 SIS Connecting column 1 1
85 12327004 Bt SAUE Spring 1 1
86 112309008 VETI58EE F 1B Adjusting spring plate bracket 2 2
87 [S10005 M7 Min ZEIEETM3 %3 |Screw M3x3 2 2

42




/Thread wiper mechanism

P.

e s e et e o e

/Optional 5800 0J-100E) ~—

43



P. /Thread wiper mechanism

F= "s 2EHS . . #HE Amt. R
No. Part No. | Ref.Part No. BHEHHERR Name of parts oo3 | oo5 i
1 |1233000300 |SA2680001  |$3£kEERAEkAM Thread wiper solenoid assy 1 1
2 112330004 148511001 LT Plunger 1 1
3 |HO5011 048090342  |#HREE9 Retaining ring ,E9 1 1
4 [12022003  [S38426000 |#gE7i Rubber cushion 1 1
5 [12030010  [S02664001 | 3&FFx Thread wiper switch 1 1
6 (12022004  [S02665000 |EBZEHEsL Terminal connector 1 1
7 [129530302 125T (R M4 <6 screw,pan M4x6 4 4
8 129530027 062300616  [t1RETM3x6 screw,pan M3x6 2 2
9 12912315 140647101 FBBL&EIEE Cord holder 1 1
10 [S13006 062400616  |#2ETM4x6 screw,pan M4x6 1 1
11 112312014 |SA2732001  |EBREEkZEENR Solenoid bracket 1 1
12112311006 |SA2696001 |EBREikE Solenoid cover 1 1
13 129513004 I25TM4 %8 screw,pan M4x8 1 1
141504028 062501016 [42TM5x8 screw,pan M5x8 2 2
15 1120511010 148546001 i Pin 1 1
16 [1291231700 [SA2682101  |EBHASKIEATEE Solenoid link assy 1 1
17 112912318 EEEENR Driver 1 1
18 112012023 S07549101 HEIEEN Link 2 2
19 112926302 5 Pin 1 1
20 (12903304 2 Set screw collar 1 1
21 1S09019 HEETM5 x5 screw,pan M5x5 2 2
22112912320 AR Stopper 1] 1
23 [S04028 IRETM5x8 screw,pan M5x8 2 2
24 |WO01126 A 5 Plain washer 5 2 2
25 [12004006 |S07552101  |{34k2es8 Thread wiper supporter 2 2
26 |120S13003 062661212 [182£TSM3.18-44x12 screw, SM3.18-44x12 2 2
27 112927304  |SA2684001 |3%EE Spring 1 1
28 (504028 062501016 [42£TM5x8 screw,pan M5x8 2 2
29 (12912321 S07553001  |3H%kzs Thread wiper 2 2
30 |129S11005 |S07424001  [t82£TSM3.18-44x4 Set screw,SM3.18-44 x4 2 2
31 1293032300 B ekRAt Nest less e-edvice 1 1 [1%&EC/optional

44




/Quick reverse mechanism

Q.

1

45



Q. /Quick reverse mechanism
Fs “s SEHS . #HE Amt. R
No. | PartNo. | RefPartNo, FEET Name of parts o3 [os| o0
1 1233000600 BIEEFBRL AR Quick reverse solenoid assy 1 1
2 112930311 154729001 Bt Solenoid core 1 1
3 |H05005 154730001 [#5REIETS Retaining ring ,E15 1 1
4 112022001 154731000  |i&AER Rubber cushion 1 1
5 12912323 [SA2535101  |EBHASKEEE Solenoid base 1 1
6 [129530016 062500812 |12 (mEE)M5x10 screw,pan M5x10 3 3
7 |S04038 062061016 [4#2£TM6Ex10 screw,pan M6x10 2 2
8 12926303  [SA2992001 |1EHEHE Pin 1 1
9 |H03003 048060142 |$HEl5.6 Retaining ring ,5.6 1 1
10 [12928018  [153138001 HE6.5 Washer,plain 6.5 1 1
111291233000 |SA2536001 |EBRESRRRFFLEIE Solenoid lever assy 1 1
12112904303  [SA2540001 |4&HEA Reverse crank 1 1
13 1S10021 016061031 EEI2ET M6x10 screw,pan M6x10 2 2
14112926303 [SA2992001 |1EEHE Pin 1 1
15 [S10019 012060636  [#2£TM6x6 screw,pan M6x6 2 2
16 [12903305 [SA2539001 |EBmekmhTim Solenoid lever shaft 1 1
17 1505240 018062032  [4#2£TM6x20 screw,pan M6x20 1 1
18 [12928002  |149095009 | Washer 1 1
19 11203001 153132000  [BlIERMRFENE Oil tube 1 1

46




/Motor and Electronic control box mechanis

/ Direct drive double needle lockstitch special

47




R EBANEBI=ERLE/Motor and safety switch mechanism

Fs "= SEHS — . #E Amt. .

No. Part No. Ref Part No. SEHEIR Name of parts oo3 | oob &

11504028 I2ETM5%8 screw,pan M5x8 3 3 58000)

2 [123120M “k Cord holder 1 1 580mo0)

3 [1231201 “k Cord holder 1 1 580o0)

4 12912317 “k Cord holder 1 1 580mo0)

5 (95100119 BN S7FAM ( EEZETe T ) Motor cover asm.powermax 1 1

6 1383300900 BB (FoinzE ) Motor grating sensor asm 1 1

7 [S09022 GB/T 77-2000 #25TM3 x4 screw M3x4 1 1

8 [S09113 GB/T77-200042£TM6 %6 screw M6x6 1 1

9 95100124 EBAEE TSRk Motor rotor 1 1

10 [HO03001 GB/T894.1-198614E]15 Snap ring 15 1 1

11195100120 FBEE TSR ( FotBsEsetn ) Motor stator,powermax 1 1

12 13811060 A4-0238EBH B IHIP S Protection cover 1 1

13 |W02058 GB 93-198738#Ad5(5E H5¥E) Spring washer 5 4 4

141951505001 A7 A EESARETMS5 < 75 screw M5x75 4 | 4

15 [S09113 GB/T77-2000425£TM6 %6 screw M6x6 1 1

16 [S09022 GB/T 77-2000 #2£TM3 x4 screw M3x4 1 1

17 1233300200 SEEERREEN ( BNEEIRTDES ) Motor cover asm.powermax | 1 1 58o0o0)
1233300600 FEEBAIBREBAN ( ARFB4mADES ) Motor cover asm.zobow 1 1 580008

18 [951S150M ISR EIRETM3 X 12 screw M3x12 5 5

19 11233300100 58420)—{REBYE ( 6% ) Electronic control box 1 1 58000)
11233000300 58420)5 0 BB (1) Electronic control box 1 1 58c50J-42[1
11233001200 58450 9BAM—{ARERIZE (832 )  |Electronic control box 1 1 58o50J+

20 12311008 FELEIR Wire cover plate 1 1 58000)

21 12311001 58420)HBIREF Electronic control casing 1 1 58000)

22 11231100100 58420)H3 = B 7R Electronic control box 1 1 5800o0)

23 (13826009 SEEMNE Pin 1 1

24 112922015 B Rubber plug 1 1

25 1114513001 EBEEFEIREIMS5 %20 screw M5x20 4 4

26 |W01004 GB/T 97.1 M58 5 (BEREF) Spring washer 5 2 | 2

27 (1233300300 RIFEREN Control panel 1 1 58000)

28 (11233001400 ST EIREEIE(T19) Direct drive electronic control| 1 1 58000B

29 (138530006 BHEEIRET screw 1 1 58000B

48




/Quick reverse switch mechanism

49



/Quick reverse switch mechanism

7S H= sEMHS — " #H= Amt. R
No. Part No. | Ref.Part No. BB Name of parts oo3 | oob st
1-1 11233000100 RIEEFF* ( ZLEDKT ) 5V Reverse actuator assy 1 1 158020
1-2 11233000200 RIEEFF* ( ZLEDYT ) 5V Reverse actuator assy 1 1 158050
2 1504030 SA2689100 |#Z£TM5x6 screw,pan M5x6 2 2
3 [12312010 Hek Stopper 5 5 |58000108
12312010 HeX Stopper 1 1 [58000)
4 [S04030 062500616  [t12ETM5x6 screw,pan M5x6 1 1
5 112312011 HeX Stopper 1 1 [58000)
6 |S04030 062500616  [t12ETM5x6 screw,pan M5x6 1 1
7 |41312089 gz Stopper 1 1 158450/58750

50




/Auto lifter components

51



T.BopiaERIEMG/Auto lifter components

rjj Pa{:’zo ija{:ﬁo. TEBMHEETR Name of parts fﬁ;ﬁ Ag;té pad
1 |201512005 PR EIENRET screw 4 4
2 [12912210 ERHASA AT R Right bracket 1 1
3 [12912200 FERASA AT 7 2R Left bracket 1 1
4 [S04028 B25T M5 x8($E48) screw,Pan M5x8 3 3
5 [1233000700 MBI R PB4 Solenoid asm. 1 1
6 [113516004 E=I2R Flange nuts 1 1
7 [w02023 TR BRI E (p8 Spring washer 1 1
8 (112309001 NAEE=ZEIREMS Flange nuts 1 1
9 129530050 AR Link pin 1 1
10 |N01028 I2EMS ( §EEE ) Nut M8 1 1

52



V. BohEtiFtNinEEM{/ Accessories for pneumatic needle bar switching device

53



V S EEEMI{4/ Accessories for pneumatic needle bar switching device

rjj Pa{i’za ija{:ﬁo. TEMHETR Name of parts ji;i A;nut.s &t
1 185145121 1T ERER filter pressure reducing valve 1 1 -020
2 142130096 ESNIPATS Switch 1 1 -0lo
3 |S05912 I2£T M5X10 Screw 2 2
4 148112066 EERERE S Brecket 1 1 -0lo
5 140736018 =L G1/4" Joint 1 1 -0lo
6 (185245109 BESEP6 ®6 orange tube 07 | 07 -02o
7 |112345001 2L 0RAR 2-position busbar 1 1 -02o
8 (407512002 ICRIREZET18ET |plate seal screw 2 2 -02o
9 1185245016 L PT1/8" Joint 1 1 -0lo
10 142130092 HE=Es Silencer 1 1 -0lo
11 1185545003 2fI3@BREHEE |2 position 3 connection solenoid valve 2 2 -02o
12 11804501 2L Joint 2 2 -0lo
13 [701530002 ARIEET M4x25  |Screw pan M4x25 2 2 -02o
14 13553001 RAZET wood screws 2 2 -02o

54



Z. /Accessories

55



Z Bf¥{5/Accessories

F= | 42 Part | &FHS = . = Amt. s
No. No. | RefPart No. FAMHEI Name of parts 503 | 005 i
T | 30131029 [122991001  [WimaaiBhies Accessory Bag 7 7
2 10131004 (142443001 BR227] (/N) screwDriver,1.9x52 1 1
3 20731047 |S17774001  [8B227] (K) screwDriver,4.7x250 | |
4 30131006 100887001 #]FE (8mm ~10mm ) Wrench 1 1
5 20131044 By EiEz27)(1.5mm)  |Hexagonal Wrench 1.5
6 20131046 (142002001 A7 FBiRFE2 He xagonal Wrench,2 1 1
7 30131010 [154125001 R7NBIRF2.5 Hexagonal Wrench,2.5 1 1
8 30131012 142721001 A7 FBIRE3 Hexagonal Wrench,3 1 1
9 20131056 149570001 A7 AIRES Hexagonal Wrench,5 1 1
10 11617002 [107415014 HETDP x5 (#14) Needle ,DP x5 4
10117002 [107415022 HETDP x5 (#21) Needle ,DP x5 4
11 11618001 [S01928151 Bith Bobbin 2 2 58420/58450
11818001 [SO7741001 Bt Bobbin 2 2 58720/58750
12 10111011 PIB S Head Rest 1 1
13 20131037 555663001 JHEE Qil Tank Assy 1 1
14 13831038 [ Head Cover 1 1
15 12911014 145573000 | BI=iEHTIAT Knee Lifter Complying Bar 1 1
16 40931025 ®F (9mm ~ 1Tmm ) Wrench 1 1
17 1290101 [SA2692101 HE2 Qil Pan 1 1
18 11636007 149578000 BRlE Bush 1 1
19 12902019 |SA2582001 it Knee Lifter shaft 1 1
20 12912087 |SA2590001 Sl Knee Lifter 1 1
21 101512002 1525344001 12FEM6E Bolt, M6 1 1
22 417510003 1525475101 1R5TM6x19 Set screw,M6x19 2 2
23 NO01012 1021060306 NARIREIM6 Nut,3M6 2 2
24 11627011 1515889001 S{uspsE Twist Spring 1 1
25 HO5010  [146293001  |#5REIE10 Retaining Ring,E10 1 1
26 12912088 153230101 iz || Drain 1 1
27 207511011 1523418002 H2ETMA x5 screw,M4 x5 2 2
28 1011203100 (143882001 W SLEZ AN Head Hinge 2 2
29 | 10122060 [143910009  |#NLiEEEIEE(6-1) (ME )  |Rubber Cushion 2 2
30 12922017 |SA1962001 LERHER Head Cushion 2 2
31 12922018 [SA1963001  |SLERRHELL Head Cushion 2 2
32 101530010 109714000 WShEE D EEE] Nail 4 4
33 11631018 114486002 HEE Oiler 1 1
34 11631008 (114483002 JHERZE{E Oiler Assy 1 1
35 1160101000 [S38300001 B SIEERAEBH Knee Lifter Assy 1 1
36 12912417 146039121 TS Knee Lifter Bracket 1 1
37 101512003 |100463021 R TS5 T Knee Lifter Bracket , screw 1 1
38 129512002 1535820021 HESLIZETMO screw,Pan M6 1 1
39 12912414 1538278001 BREF Knee Lifter Bar 1 1
40 12912415 [S34756021 1R{EMR Knee Lifter Plate 1 1
41 12912416 |114967021  [#@fErpEL Knee Lifter Plate Stopper 1 1
42 101512004 (110087021 125TM6 screw,Pan M6 1 1
43 [ 10122024 [S31885001  [1RaRiE Knee lifter plate cover 1 1
44 11233100600 228404 3DRTHF Cotton Stand Assy,3DRTHF 1 1
45 11023001700 A2-103528 R (IGATHF) [speed controller 1 1
46 | 11543100300 A Lever 1 1

56




"HEN L MBEENXWES ' HEGRRYZEUSTHESHEGEHES ' S B RERA432 (0285 5D02185
*bop pasy [eusrew MpIYL (G- ) bop pasy [eusiew Uiy (€ )

“HEWEHERE YN EMHEIC, . BYEREL (6-) " BdiEe (¢-)

L00LL8 v00LL8
900L18 €00LL8
SOOLL8 c00LL8
€6S018 6850L8
¢65018 885018
165018 /85018
008018 800¥08
() Slevieel () Slevleel
(5 €0oveLll (S-) vIsyLeeL| 005cE9lecl LOOYE9LL (S-) vIsvleeL| 0052E9l6lL
( ) 200vELLL
(€-)10evl6el (€-) 10evl6et
192018 957018
065018 985018
ATmOSSY ATquessy ATmWOSSY ATquosSy
duret) 30(q podo4 1004 oe1d duret) 30(q podo4 3004 93e1d
9TpPooN f s Jossald @WM‘@_:MZ 9TpPooN f s Jossaxd oMMZ
TFH i H TFH I
1432105785/905785 1432102785/902V85

1S1| sued abnegyy

57


10095
打字机文本
针位组零件明细表/Gauge parts list

10095
打字机文本

10095
打字机文本

10095
打字机文本

10095
打字机文本

10095
打字机文本

10095
打字机文本
57


/Gauge parts list

ks @ 41/Ordinary machine
Modle 58420/58420B/58720/587208B 58450/58450B/58750/58750B
e TR St FER) SsesL
Nezglléﬁﬁi . Ni?d%e Presser X Needle Nlie-l-ejﬂgle Presser EF Needle
( mn?) 9 Plate Foot Feed Dog Clamp Plate Foot Feed Dog Clamp
Assembly Assemly Assembly Assemly
" 800980 1293407700
(3.2mm)
ez 1293406300 1293407800
(4mm )
316"
A 800979 804060
1/4" 1734002 ( /&£ )
(odmmy | 12915004 | 1291600200 | 12914001 | 11634001 | 12915004 | 1291600200 | 12914001 | ool o
5/16
o) 804053 803190
3/8"
O e 804009 804065
e 1293406700 1293408200
(1 Imm )
12"
2 g 804055 804056
5/8"
05 o) 810101 1293403700
il 1293407000 1293408300
(19mm )
7/8" %
5w 1293407100 1293408400
T
s ) 1293407200 1293408500
yar 1293407300 1293408600
(31.8mm)
G 1293407400 1293408700
(38.1mm)
F7) s 1293407500 1293408800
(41.3mm)
SIS 1293407600 1293408900
(46mm)
+#58720B/58750BEHXT R AN FAER , EENTEM.
&E #58720B/58750B The shell of needle is not common and needs to made by the company.
Remarks [*UHSEEHT AN S NER , SE2ENTEM,

*All the shells corresponding to this kind of needle are not common and needs to made by the company.

58



10095
打字机文本
针位组零件明细表/Gauge parts list

10095
打字机文本

10095
打字机文本

10095
打字机文本

10095
打字机文本


W ET BRI B2 Aa 5 R

Packing list of series head for double needle lockstitch sewing machine

75 No. |45 Part No. FHEIR Name of parts #HEAmMt.| &E Note

1 GIES Sewing machine head 1

2 el Packing list 1

3 20731047 |#2£273(K) Screw drive L 1

4 10131004 [#2227](/]N) Screw drive S 1

5 30131006  |#F(Bmm-10mm) Wrench(8mm-10mm) 1

6 40931025  |[#RF(9mm-1Tmm) Wrench(9mm-11mm) 1

7 20131044 | BERA/<AIR227](1.5mm) Hexagonal Wrench 1.5 1 58450/58750

8 20131046  |A7NEIRF(2mm) Hexagonal Wrench 2 1

9 30131010 |A7<EIRF(2.5mm) Hexagonal Wrench 2.5 1

10 30131012 |A7<EIRF(Bmm) Hexagonal Wrench 3 1

11 20131056 |7<A@IRF(5mm) Hexagonal Wrench 5 1

B 20131051 |BF Nipper 1

13 11617002  |#1ETDPx5 ( #14) Needle DPx5 ( #14) 4 -d0Ma3
10117002 |#ETDP =5 (#21) Needle DPx5 ( #21) 4 -[aME5s

14 11618001 R0 Bobbin 2 58420/58450
1818001 [ Bobbin 2 58720/58750

15 10111011 |WLks24E Head rest 1

16 20131037  |iH&= Oiler 1

17 12911014 | BRIEE A TIAT Knee Lifter Complying Bar 1

18 20131079 |8.5x12%& Bag (8.5x12) 2

19 12901011 |ii&2B1t Qil Pan Assy 1

20 12922017 | SkERFHER Head Cushion 2

21 12922018 | SLERFHEER Head Cushion 2

22 1011203100 |# k&R 4 Head Hinge 6-1 2

23 10122060  |WkiZELEFaEE (6-1)(I5E) Nail 2

24 11411029 |iF59=2 Injector 1

25 20131075 | Desiccant 4

26 20131077 |20x15%& Bag (20x15) 2

27 20131078 |32.5x74& Bag (32.5x7) 1

28 113844003 |#B%1£293 x70(cm)/Z0.03mm Bag (93x70cmx=0.03mm ) 1

29 13831018 | =E77%x51(cm) Head Cover 1

30 11631008  [H5E Oiler 2

37 1160101000 |HP=3ELR4EH Knee Lifter Assy 1

32 1233100600 |%5Z2R4B14 3DRTHF Cotton Stand Assy,3DRTHF 1

33 11431038 [#HOEH Ol 0.003Kg

34 12931009 |iBE+H Instruction Book 1

35 S01031 GB/T65-1985825TM4x4.7 Screw 2

36 20131159  |73x130&+&IE Product Qualified Card 1

37 10131093  |#7&4E70%30 Label 1

38 121131010 [#R&4880%50 Label 2

39 11631025 |/@F%E Foam Box 1

40 12931006 |4Kf& Carton Packing 1

41 12931014 [i@ikik Foam Block 2 58420J&7%

42 101S30010  |&££7P19 Shoe Nails 4

43 EEVIRES ( BIERAT. Z3=iRE] ) [Speed Controller 1 58420) &%
121230004 | ARFBYEIRER ( BIEHAT. L2425 ) [Speed Controller 1 58420BZ7




RESHk
LEAR = S5 7 KOl 5

93’ -El:ﬁnu
o3 gl ,‘
(A v
'1h.~'?r !
@&
AREMER IS ARREHE
400-8876-858
www.chinajack.com
REREROBRAE JACK TECHNOLOGY CO.,LTD
I IEEMNmI IXIREAEIRER1008S N0.1008, Donghai Road East, Jiaojiang District,

N Taizhou city, Zhejiang, China
: -576-881777 1777
8% :0086-576-68 8e 68 4 TEL:0086-576-88177788 88177789

{5 :0086-576-88177758 FAX:0086-576-88177758



	58420J零件样本-20210906版
	A4说明书尾页

